SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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Ref Level 20.00 dém Offset 15.75 d8 @ RBW 500 kHz
o Att 25dB  SWT 1ms @ VBW 2MHz Mode Sweep
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.742762 GHz 13.84 dBm
T1 1 5.73509291 GHz -1.65 dBm Occ Bw | 18.141858142 MHz
T2 1 5.7540709 GHz -1.48 dém
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Ref Level 20.00 déBm Offset 16.07 d8 & RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2 MHz Mode Sweep
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Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.786558 GHz 13.86 dém
T1 1 5.7758492 GHz -1.67 dém Occ Bw | 18.061938062 MHz
T2 1 5.7939111 GHz 0.50 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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14.05 dBm
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spectrum I

Ref Level 20.00 dém
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| Att 25dB  SWT 1ms @ VBW 2 MHz Mode Sweep
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Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.17988 GHz 13.13 dem
T1 1 5.1708492 GHz 2.60 dBm Occ Bw | 18.381618382 MHz
T2 1 5.1892308 GHz 3.04 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.221399 GHz 13,38 dBm
T1 1 5.2107293 GHz 2.44 dBm Occ Bw 18.461538462 MHz
T2 1 5.2291908 GHz 2.94 dBm
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M1 1 5.242318 GHz 14,10 dBm
T1 1 5.2308092 GHz 2.63 dém Occ Bw | 18.381618382 MHz
T2 1 5.2491908 GHz 2.99 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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M1 1 5.259001 GHz 12.74 dBm
T1 1 5.2508492 GHz 2.54 dBm Occ Bw 18.221778222 MHz
T2 1 5.2690709 GHz 1.96 dBm
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M1 1 5.300599 GHz 12.87 dém
T1 1 5.2908092 GHz 1.86 dBm Occ Bw | 18.301698302 MHz
T2 1 5.3091109 GHz 3.54 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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M1 1 5.320999 GHz 12,57 dBm
T1 1 5.3107692 GHz 2.53 dBm Occ Bw 18.341658342 MHz
T2 1 5.3291109 GHz 1.07 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.582797 GHz 13,38 dBm
T1 1 5.5707692 GHz 1.09 dém Occ Bw 18.541458541 MHz
T2 1 5.5893107 GHz 0.85 dBm
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M1 1 5.701718 GHz 13.51 dem
T1 1 5.6905694 GHz -1.30 dBm Occ Bw | 18.901098901 MHz
T2 1 5.7094705 GHz -1.08 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D

11AC20_Ant4_5720
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Ref Level 20.00 d8m Offset 15.87 d8 @ RBW 500 kHz
| Att 25dB  SWT 1ms @ VBW 2MHz Mode Sweep
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Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.719041 GHz 14.06 dBm
T1 1 5.7106094 GHz 0.33 dBm Occ Bw 18.861138861 MHz
T2 1 5.7294705 GHz -0.76 dBm
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| Att 25dB  SWT

Ref Level 20.00 d8m Offset 15.75 d8 @ RBW 500 kHz

1ms @ VBW 2 MHz Mode Sweep

@153 View

10 dB

mM1[1] 14.16 dBm
M%MMW 5.7433620 GHz|

7]

0 dB!

c;ooﬁ‘al‘-?'”"‘*“\T 18.821178821 MHz

-10 damgwﬂww

-20d

Mg

-30 dBm

-40 de

-50 dBr

-60 dB

-70d

CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
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M1 1 5.743362 GHz 14.16 dem
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T2 1 5.7543906 GHz -0.23 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D

11AC20_Ant4_5785
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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Spectrum I
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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M1 1 5.508162 GHz 10.69 dBm
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T2 1 5.5281419 GHz 2.84 dBm
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T2 1 5.5682218 GHz 2.57 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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M1 1 5.666643 GHz 11.46 dBm
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T2 1 5.6882218 GHz 3.30 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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M1 1 5.757557 GHz 11,82 dBm
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T2 1 5.7732218 GHz 4.56 dBm
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M1 1 5.790684 GHz 12,20 dem
T1 1 5.7766184 GHz 4.36 dBm Occ Bw | 36.523476523 MHz
T2 1 5.8131419 GHz 2.72 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2N1003D
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Min emission bandwidth

Test Result
TestMode | Antenna | Freq(MHz) 6d[E/IEzB]W FL[MHZ] FH[MHZz] LimitftMHz] | Verdict
5745 16.36 5736.80 5753.16 0.5 PASS
11A Ant4 5785 16.36 5776.80 5793.16 0.5 PASS
5825 16.32 5816.84 5833.16 0.5 PASS
5745 17.56 5736.20 5753.76 0.5 PASS
11AC20 Ant4 5785 17.60 5776.20 5793.80 0.5 PASS
5825 17.60 5816.20 5833.80 0.5 PASS
5755 36.08 5737.08 5773.16 0.5 PASS
11AC40 Antd 5795 36.08 5776.84 5812.92 0.5 PASS
11AC80 Ant4 5775 76.16 5736.76 5812.92 0.5 PASS
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Test Graphs
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Power spectral density

Test Result
TestMode Antenna Freq(MHz) Result [dBm/MHZ] Limit{dBm/MHZz] Verdict
5180 6.55 <11.00 PASS
5220 7.03 <11.00 PASS
5240 7.7 <11.00 PASS
5260 6.53 <11.00 PASS
5300 6.26 <11.00 PASS
5320 6 <11.00 PASS
5500 5.77 <11.00 PASS
LA Ant 5580 5.89 <11.00 PASS
5700 4.86 <11.00 PASS
5720_UNII-2C 5.46 <11.00 PASS
5720_UNII-3 0.57 <30.00 PASS
5745 2.47 <30.00 PASS
5785 2.42 <30.00 PASS
5825 1.94 <30.00 PASS
5180 6.69 <11.00 PASS
5220 6.69 <11.00 PASS
5240 7.25 <11.00 PASS
5260 6.22 <11.00 PASS
5300 6.16 <11.00 PASS
5320 5.68 <11.00 PASS
5500 5.34 <11.00 PASS
1AC20 Antd 5580 5.45 <11.00 PASS
5700 4.92 <11.00 PASS
5720 _UNII-2C 5.09 <11.00 PASS
5720 _UNII-3 0.23 <30.00 PASS
5745 2.1 <30.00 PASS
5785 2.07 <30.00 PASS
5825 1.4 <30.00 PASS
5190 3.52 <11.00 PASS
5230 3.24 <11.00 PASS
5270 2.49 <11.00 PASS
5310 2.39 <11.00 PASS
5510 2.51 <11.00 PASS
11AC40 Ant4 5550 2.53 <11.00 PASS
5670 1.99 <11.00 PASS
5710 _UNII-2C 2.02 <11.00 PASS
5710 _UNII-3 -4.47 <30.00 PASS
5755 -0.81 <30.00 PASS
5795 -1.04 <30.00 PASS
5210 -0.71 <11.00 PASS
5290 -1.57 <11.00 PASS
5530 -1.59 <11.00 PASS
11AC80 Ant4 5690 _UNII-2C -1.06 <11.00 PASS
5690 _UNII-3 -7.44 <30.00 PASS
5775 -4.11 <30.00 PASS
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Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.

Test Graphs
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